



aitex[®]
research & innovation center

FIRE BEHAVIOUR

Applicant:

SCREEN PROTECTORS, s.l.

P.I. ELS PLANS D'ARAU, ALESSANDRO VOLTA 50
NAVES 6A-7A
ES-08787 POBLA DE CLARAMUNT (LA)
Barcelona

Is authorized to place the label "Curtains Fire Performance Classification" label according to the 2023AN2686.



CLASSIFICATION OF FIRE BEHAVIOUR: CURTAINS

Nº: 23AN2686



The sample referenced as:

"Opac Plain"

MATERIAL:

Fabric with white coating on both sides. Composition: Fiberglass + 3 layers PVC, with a weight of 400 g/m².

Has been tested according to the standards EN 1101:1995+A1:2005 and EN 13772:2011, not cleanable material, according to client. The classification according to standard EN 13773:2003 is:

"CLASS 1"

Date of Issue

20st of November 2023



aitex

Date: 20/11/2023 17:22:04

Digitally Signed by: DAVID MARSET GIMENO -

NIF: 21697288P

Celia Dolça
Head of Fire Behaviour lab.